

TEST CERTIFICATE NO. 15/11-A002-C1

Version 1.en

Applicant

Işıldak İnşaat Taah. Tic.A.Ş.
Mutlukent Mah.1986 Sk. No:20
Ümitköy-Ankara-Türkiye

Test date

January 06, 2016

Product name

Albert Genau Tiara 08

Type

Fully glazed sliding door with glazed panels made of 8mm tempered glass as balcony glazing with stacking area, freely selectable number of glazed panels (3panels), the first glazed panel opens on hinges.

Dimension

(W x H) max. 2400 mm x 2200 mm

Performance

According to test report No. 15/11-A002-B1 from February 02, 2016:

Air permability according to EN 12207 Class 2

Water Tightness according to EN 12208 Class 2A

Impact Resistance according to EN 14019 Class I2/E5

Measurement of deflection
According to EN 12211/12210 (class 3) **+1200 Pa: 49,3 mm.**
-1200 Pa: 55,5 mm.

Repeated pressure
According to EN 12211/12210 (class 3) **+600 Pa / -600 Pa**

Safety test
According to EN 12211/12210 (class 3) **+1800 Pa / -1800 Pa**

Validity Period of validity of standarts



Y. Altuq
Technical Manager



February 02, 2016